KB H series

BN TERHEHH INDUSTRIAL SEWING MACHINE

MIQIDIEL
KBH1790A

COMPUTER-CONTROLLED HIGH-SPEED
LOCKSTITCH BUTTONHOLE MACHINE

( PartsList )

. A RRAZ (D BBR/AT CHING CHI MACHINE CO., LTD Ver 1.0 2025.12
http://www.kingtexsewing.com.tw NO.KBH630G-1-25-12



10.

11.

12.

CONTENTS

Hx

FRAME & MISCELLANEOUS COVER COMPONENTS I .........cccooviiiiinnnn 01
PLFEERAF 1

FRAME & MISCELLANEOUS COVER COMPONENTSII ..........cococinnnnn 04
PLFEE A 1T

MAIN SHAFT COMPONENTS. ...ttt ittt 07
Mt s

HOOK DRIVING SHAFT COMPONENTS. ...ttt e, 10
TR

PRESSER& FEED COMPONENTS ...ttt oo, 12
e SN N R

NEEDLE BAR ROCKING COMPONENTS.........ocuiiiiiiiiii e 15
ZeHE e

NEEDLE THREAD TRIMMER COMPONENTS. ...ttt 17
Lyt

BOBBIN THREAD TRIMMER COMPONENTS.........oooiiiiiiiiiiiii e 20
L 12

CLOTH CUTTING KNIFE COMPONENTS.......coiiiiiiiiiiiiiicc e i 23
bIAn TIER
ACCESSORIE PART COMPONENTS.........utiiiiiiiiii it 25
Bt
THREAD STAND COMPONENTS ...ttt 28
UES 2 S
CONTROL BOX COMPONENTS. ...ttt e e 29
HLIE A



1. FRAME & MISCELLANEOUS COVER COMPONENTS |




L. LT ERMET

FRAMEGMISCELLANEOUS COVER COMPONENTS T

120003569 | 3G+ UPPER_COVER 1
2 10003883 | I agiz4T SCREW 6
3 (20003592 [ # Y% LEFT_COVER 1
4 |10003883 |/ midZAT SCREW 2
5 120003383 |A##R LEFT COVER B 1
610003883 |/ sEARAE4T SCREW 4
7 120003373 |FkLRATBE I Y THREAD TAKE UP LEVER COVER 1
8 [10003883 [HkL AT 54T SCREW 1
9 (20003379 [MHH FRONT COVER 1
10 [10003883  |mitRk #84T SCREW 3
11 [20017708 |J5&vy MOTER COVER 1
12 [10003827 |J& 24T SCREW M5 L=16 4
13 |10003446 |H £k OIL TUBE HOLDER 1
14 10003399 |Hi£kJe 24T SCREW M4 L=10 1
15 120003380 |J& & v REAR COVER 1
16 10003883 |Jg silZ4T SCREW 4
17 120000226  |Jec R AT 26 b 2144 HOOK OIL SHIELD COVER COMPL. 1
18 [10003881 |Jec R Al 2 b MR 4T HEXAGON SOCKET HEAD SCREW M5%6 2
19 110005987 |#dhibs& GROUNDING SYMBOL 1
20 110003399 |45 Lk iiB4T SCREW M4 L=6 1
21 [10003359  |id £k THREAD GUIDE TROUGH 1
22 (10003419 |[£i4:%H TAKE-UP_THREAD GUIDE A 1
23 10003396  [#Z4T SCREW M5 L=8 2
24 (10003423 |/ 4k#H TAKE-UP_THREAD GUIDE B 1
25 [10003873 | Fitzkiy NEEDLE BAR THREAD GUIDE 1
26 110008936 | ‘% 445 kg SAFETY LABEL 12 1
27 110003353 | A Gk CLOTH PLATE WASHER 1
28 [10003426  |JEHR B 75 Hr 2 RUBBER PLUG 1
29 10000091 | I &% FiijdizE PLUG D=7.5 1=3.5 2
30 [10003399 [WZ4T SCREW M4 1=6 6
31 10011136 |75 & A yh € RUBBER PLUG 1
32 10011099 |JhZE RUBBER PLUG 2
33 10003880  |JEEHR i it 2 RUBBER PLUG 1
34 (10011099 |JHZE RUBBER PLUG D=12.5 L=4 3
35 110003871 |z PLUG 2
36 (10003402  [HLLEBEEIRE] SCREW M6 L=10 4
37 110003832 |JE MG AT HEXAGON BOLT 4
38 (10011232 |34l K igs] SCREW M6 L=6 2
39 110003870 | fshJT R4t SWITCH ASM. 1
40 110003875 | mishFF R AEMRET SCREW 2
41 110000131 | FRLRIRALEY PRE_TENSION CONTROLLER ASM. 1
42 110000167 |PHRITL£EHE: THREAD GUIDE BAR 1
43 10003878  |JE )i BED BASE 1
44 120003381 |JiE )5 BED REAR COVER 1
45 10003358 |HZE CABLE CLAMP 1
46 10000405 |y ZE RUBBER PLUG 2




47 110003413  |HR R B3 28 22 B b VCS STUD A 1
48 (10003397 | XU ‘%3 R A FINGER GUARD 1
49 110003347 ML LEREEE HINGE BUSH 1
50 [10003884 |4y HINGE PIN 2
51 110003443 |HL3k G #EE HINGE PLATE A 1
52 (10003831 [k ATEEE HINGE PLATE B 1
53 [10005504  [ifiing £} NUT M6 8
54 [10003888 |Z 4 FFR4HfE SAFETY SWITCH COVER 1
55 [10003395 |JiC AR B SUBET #8 WASHER 6. 1X18. 5X2 4
56 110003453  |#43HAR OIL SHIELD 1
57 (10003415 |JHEHIT RUBBER A 2
58 110003829 |JeJEE K CUSHION 1
59 (10003415 [JEHEIRI RUBBER 1
60 10003451  |Ji JAE [ 3 7 STOPPER RUBBER 1
61 10003357 | HERE IR E RUBBER CUSHION (B) 4
62 110003350 | ML kB RUBBER HINGE 1
63 110003875 | #4IHAR 424T SCREW 1
64 (10025134 |[&EFiP = SHELTER CLAD 1
65 10003875 [#Z4T SCREW 2
66 10025133 | X 44 FAN ASM 1
67 110003444 [ IR4ET4HAE FAN SCREW ASM 2




i ‘/'
//

o //>
~
18
‘.
14—é

//—————
A
44
/(’/ 3s
// ~
~
=~
~
B
)
22
4
ézs 9
9 ?\

2. FRAME & MISCELLANEOUS COVER COMPONENTS | |



2. L4 1

FRAMEE&MISCELLANEOUS COVER COMPONENTS IT

= =
1 |10000650 |32k B rig ek ASSY AT SOLENOID 1
2 [10000742 |3EEAT AT SHAFT 1
3 110000651 | JeZkH ik B AT SHAFT HOLDER 1
4 [10000652 |22k 28 Ha Y pE RETAINING RING 1
5 [10000755 |F4=/r4% DISK STOPPER 1
6 [10000756 |k s DISK STOPPER HOLDER CAP 1
7 10003399 |HZEJeiBsT SCREW M4 L=6 4
8 110000754 | iEHATIEREE K B NUT 2
9 110000743 |4basiB4T SCREW 3
10 [10000731 | 46625 Fri84T SCREW M4 1=8 1
11 [10005139 |Je2k da g kiz4T SCREW M L=8 3
12 110013019 |#4FEHR4ET SCREW 2
13 110000746 | &2k 5 R SCREW M3 L=4 1
14 110011232 | Je2kas S FEIZET SCREW M6 L=6 1
15 110009471 |iEREERGIER: NUT 1
16 [10005415 | JZEFEERCIRET 24 B SPRING WASHER 1
17 110001122 | jh%s LUBRICATING OIL WICK STOPPER 4
18 [10000069 |#kk% TAKE-UP SPRING 1
19 110000749 | 2k 2% i THREAD TENSION POST BASE 1
20 [10000753 |EREATHELRE THREAD TENSION SHAFT COLLAR 2
21 10000732 | &2k H gk 42 el THRUST COLLAR 1
22 10007123 | ZZpp 3 ImizsT UTT SUSPENSION SCREW 9 1
23 110000766 | =4rdkdHAE ASSY THREAD TENSION POST 1
24 (10000741 [ALE N85 GUIDE PLATE 1
25 110000752 |fEIEF A A BUSHING 1
26 (10000758 | W7 £ A6 A% 12 THREAD BREAK DETECTOR A 1
27 110039319 |ZeskissH it ASSY BOBBIN THREAD WINDER 1
28 [10011096 | #R ¢4 L2 44 BOBBIN FITTING BASIS COMPL. 1
29 [10004497 |[#xHIAR ADJUSTING PLATE 1
30 [10004486 [ VERTICAL ROLLER WASHER 2
31 |10013038 | Ze2k#s ke fil 14 Pl E-RING 1
32 110004494 |30 PRESSER FOOT SPRING 1
33 |10000822 |#Zkimik BOBBIN CUSHION 1
34 110006151 |Efrdk BOBBIN CAM SHAFT COMPLE. 1
35 |10004501 |3%% SPRING 1
36 |10008773 |#%fkike BTW RUBBER RING 1
37 110009937 |8 LATCH SPRING 1
38 110000823 | £z LA+ ASSY BTW SHAFT 1
39 110000735 |k FARIEET SCREW 9/64 —40 1=13.5 1
40 110000736 | T-Wi BOBBIN LEVER 1
41 110000737 |ZRZRH iR BOBBIN ADJUSTING PLATE 1
42 110000759 | £k & i 1 ARIRAT SCREW 9/64 —40 1=5.0 1
43 110004485 |£aZHh0%Y Al RUBBER RING 1
44 10006142 | LeLk 231230 HR Gh 42 ] RETAINING RING 1
45 110011101 |Zezkisig4sT SCREW 11/64X40 L=11 3
46 [10003088 | Zesk I 2k a5 2445 BOBBIN THREAD TENSION ASM. 1




47 10004503 | ¥kl b2 BE THREAD TENSION NUT 1
48 110004391 |Jesk& THREAD TENSION SPRING 1
49 110004393 |JeZkiR BOBBIN WINDER TENSION DISC 2
50 10003089 | it kAR BOBBIN THREAD TENSION ROD ASM. 1
51 10004507 |2k geiz b} NUT 11/64-40 1
52 |10011149 |%e£kb) 7] THREAD CUTTER 1
53 |10000164 |Ze2k i) JIMB4T SCREW 1/8-44 L=2.9 2
54 |10000733 |ZeLkil £k THREAD GUIDE 1
55 |10010668 |ZezkitLkirizs] SCREW 11/64-40 L=7.8 1




3. MAIN SHAFT COMPONENTS

i 4




3. Ly

MAIN SHAFT&THREAD COMPONENTS

(=

(87

NO. | Part No. g Description B
1 110003204 | HkeAT2H 4% THREAD TAKE UP ASM. 1
2 110009777 | HLeAT K HlK BEARING 1
3 110003552 | FRLRAT /N 7k BEARING 1
4110000844 | PkLRIEAT THREAD TAKE UP CRANK 1
5 110014511 | PR ATfi7k BUSHING 1
6 110047883 | PRLRAT LA THREAD TAKE UP ASM. 1
7 110004161 | PhLATiTLLE THREAD PASS BUSH 1
8 110000856 |#kZAT LINK TAKE UP 1
9 110000846 | HkZk ik NEEDLE BAR CRANK 1
10 [10000857 | %£HFF&EAT NEEDLE BAR CRANK ROD 1
11 [10010537 [ HkER AR AC i iR 4T LEFT SCREW 1
12 110009074 | PhLkiEFT B EE RIS ET SET SCREW M4 L=4 1
13 10025862 | %5 ik BEARING 1
14 [10025881 | b-#i i ik BEARING 1
15 10005747 | BRER AT 4% R £l i 7k BEARING 2
16 [10005786 | HRZRATEEE HhiR £ ik 4% |BEARING SUPPORT 2
17 (10000839 | F#hpiiE BEARING HOLDER 1
18 10000867 |%esk Txh%e BOBBIN WINDER DRIVING WHEEL 1
19 110000862 | &1 4F i 4 72 A7 RET COUNTER WEIGHT SCREW 1
20 110000861 | &HAT Hi#H COUNTER WEIGHT 1
21 10000868 |i%EfERTH COUPLING 1
22 10025119 | b Hh ] fi HL AL AC SERVO MOTOR 1
23 10000841 | i MAIN SHAFT 1
24 10003177 | PRk AT 85 4l NEEDLE CRANK SHAFT 1
25 10000831 | &1 AT Hh 7 5 2 BT SCREW M8 L=16 1
26 10000863 | Hj FHUIZE] SCREW M4 L=12 2
27 10000860 | Il B HATLRRET SCREW M5 L=20 4
28 10009171 |iEHitings] SCREW M6 L=25 3
29 10012162 | P2k i i 24 FBEET SCREW M5 L=5 2
30 [10011062 | E5hEeHE4ET SCREW 11/64-40 1=15.5 2
31 [10011232 [#24T SCREW M6 L=6 6
32 110000314 | EAhindcigs] SCREW M6 =8 6
33 110000779 | e A SPROCKET A 1
34 [10000824 |4tATiE B SQUARE BLOCK 1
35 110003176 |%HATRiIEH SQUARE BLOCK B 1
36 |10000833 | EFATE Bk SQUARE BLOCK GUIDE 1
37 110000832 | &I FFEHL AT S EL SQUARE BLOCK GUIDE B 1
38 [10000855 [ B2k ih 4 THREAD TAKE UP CRANK SHAFT 1
39 [10000845 [ HkZk ih i 4] THRUST COLLAR D=7 W=8 1
40 10000842 | [F5 ks TIMING BELT 1
41 120000359 |54 4144 IDLER ASM. 1
42 110003239 |54 RETAINING RING 2
43 110000835 | i 5t 4o A4 B e R 5T HINGE SCREW 1
44 10000877 |TE%E A TIAR IDLER FIXED PLATE 1
45 10000875 |¥546 IDLER PULLEY 1
46 (10000899 |+ INTERMEDIATE SPROCKET WASHER 1




47 110000876 | t5%c12E} NUT M10 1
48 10049817 | F#iiX UPPER SHAFT FAN 1
49 10000874 |t5%c12H: SCREW M10 L=42.5 1
50 10003594 | ¥5 % Hhi& BALL BEARING 2
51 [10000836 | VE4C2H A 1A T hRET H WASHER 1
52 10000865 | tEECLAAF IR TTIEET SCREW M6 L=14 1
53 110000838 |i%EE)EH COUPLING 1
54 10011227 [#gicigbebh RUBBER COUPLING 1
55 [10000834 |+43hE4 NEEDLE ROD CRANK LUBRICATING 1
56 [10000864 [ HfE T SHURET R WASHER 2
57 10009074 [#24T SCREW M4 L=4 1




4. HOOK DRIVING SHAFT COMPONENTS
F &l 4F

10



4. T # &4

HOOK DRIVING SHAFT COMPONENTS

= =
1 |10007410 | T %l 5i il B il & BEARING 2
2 110003544 |4 Bhats & il BALL BEARING 2
3 |10003581 | i) il il BEARING 1
4110003600 | F &b & ik BEARING 1
5 [10000897 | FéhniihmeE BEARING SUPPORT 1
6 110000891 | FHiHHE BUSH 2
7 110000929 | %l 428 RETAINING RING 2
8 [10000892 [ Fih HOOK DRIVING SHAFT 1
9 110000895 | FHHIHE HOOK DRIVING SHAFT METAL 1
10 [10000902  [JiE#R fitih £ 414+ HOOK SLEEVE ASM. 1
11 (10000898 | % By %o 4l INTERMEDIATE SPROCKET SHAFT 1
12 110000899 | #ifi Byt & i 124 Bl INTERMEDIATE SPROCKET WASHER 1
13 110033423 |jekk HOOK COMPL. 1
14 110000775 | FahF4 CROWN KNOB 1
15 |10011232 |47 SCREW M6 L=6 12
16 (10000883 [ftihE K EH FELT 1
17 [10000893 | FihjGHERE BEARING SUPPORT 1
18 |10000900 |4 Bha %6 SPROCKET B 1
19 (10000774 | FHbiEe SPROCKET C 1
20 10000901 | %hz& e INTERMEDIATE SPROCKET RING 1
21 110000896 | T #h a4 & w1 WASHER 1
22 110000887 |yl &R ADJUSTING SHAFT 1
23 10000885 | i 5 1d i R £F SDJUSTING NUT 1
24 110000884 |y £ iff iR 4T SCREW M8X8 1
25 10000882 |fLiliE/NEH FELT 1
26 110007800 |ty & BT TUBE 1
27 110008071 [ty v £ 0IL WICK 1
28 [10000880 [#&:t: BOBBIN 1
29 10006759 |#7% BOBBIN CASE ASM. 1
30 [10000881 | EtRALiH EIR4ET SCREW 4

11




5. PRESSER & FEED COMPONENTS
FEJH, RRHAT

12



5. B, R E 4

PRESSER & FEED COMPONENTS

(=

(87

NO. | Part No. g Description B
1 [10000796 [i%k}HAL FEED MOTOR ASS’Y 1
2 110049543 |iERHE N 25 FEED SENSOR ASS’ Y 1
3110000004 |3kl A RS BEARING SUPPORT 2
4 [10000005 | %4 EH THROAT PLATE BASE COVER 2
5 10000955 | ikl FEALIE 2R MOTOR BRACKET 1
6 110000970 |k A BRENFE 4L AT PULLEY B 1
7 110000056 |36k} Ee 44 PULLEY C 1
8 110000003 | %e4H SUPPORT SHAFT 1
9 110000067 | [F]A7 i [l g B TIMING BELT HOLDER 1
10 [10000000 | i%k}4h FEED SHAFT 1
11 [10000066 |3k} ) FEED GUIDE SHAFT 1
12 (10000945 |i%k}22 FEED BASE 1
13 [* BRI WORK CLAMP CARRIER 1
14 10000957 |3k} E 2 [ 5E iR SENSOR PLATE 1
15 10000002 |i%k}ir 514 FEl THRUST COLLAR D=7 W=8 1
16 |10005747 |36 RLA 56 il & BEARING 2
17 10000007 | B pa) E FyBR 5K BEARING 1
18 (10003681 %% BEARING 2
19 10000984 |3 K& I H ] 2 BRET SCREW M3X10 1
20 [10003399 |#24T SCREW M4 L=6 4
21 110003399 | [F)25 iy [l g B ] 5E iR 4T SCREW M4 L=8 2
22 [10000342 |#24T SCREW M4 L=10 6
23 110003402 |34} H AL IE] 52 A S R ET SCREW M6 L=10 3
24 110010735 3R} HUMLEE E HAC IR ET SCREW M6 L=18 1
25 |10012162 |uB4T SCREW M5 L=5 5
26 (10011232 |#24T SCREW M6 L=6 2
27 10000001 |[iXKLFEEHs TIMING BELT 1
28 110000019 | /iA s b dB4T SCREW M4 L=5 4
29 [20007581 |G KB HALZH A ASSY PBL GEAR MODULE 1
30 [10041711 |35 HLAL CLAMP _MOTOR ASS’Y 1
31 |10000795 |36 & BEVET #HAR PBL FRONT LINK 1
32 10000794 [ IR Bh i PBL _GEAR’ S 1
33 110000946 |4 5B A %0 4 PBL GEAR SHAFT 1
34 (10000793 |6 5 ik PBL_L_LINK 1
35 |10000064 |46 5 HIKEFT PBL_LONG_ROD 1
36 |10000951 |k HEREIEET SCREW 3/32-56 1=1.9 2
37 110000962 | ¥ AR 414 PRESSER 1
38 [10000863 |4 He Al HE L[] s R AT SCREW M4 L=10 4
39 [10000933 |46 Mok 56 il 55 2 IR AT SCREW M6 L=5 5
40 [10000261 |#24T SHOULDER SCREW D8 H3. 2 4
41 110000965 |F6 5% ASSY PBL GEAR L 1
42 [10000967 | 4f Hs A AL e R LA ASSY PBL MOTOR BASE 1
43 110000939 | EAFAIH] 544 PIN, SHORT 1
44 110000940 |36 T SHA0 AL ER4ET HINGE SCREW D=7.94 H=2 1
45 110000937 |[WEsEhET SLIDE ROLLER 1
46 110000936 |1EENE TS E COLLAR 1

13




47 110000949 | JEAFE PBL COLL SPRING 1
48 110000950 |[J45%48 PBL_FINGER GUARD 1
49 110000948 |$6 554 PLB GUIDE 1
50 |[* JE AR 3R PBL LIFTING PLATE 1
51 10000934 |JEAFSE PBL METAL 1
52 (10000932 |4 )& S e PBL POSITION BRACKET 1
53 [10000931 |[EAF PBL PRESSER BAR 1
54 |10000935 | JEATiEREBR PBL ROLLER BASE 1
55 |10000938 | ¥H B3R T IEEH PBL ROLLER SHAFT 1
56 10003399  [i&kHHR [ 2 84T SCREW 2
57 [10000930 |iHEmE4T PBL SPRING REGULATOR 1
58 [* 165 F 48 PBL WORK CLAMP ARM 1
59 10000065 |6 5B 424 PBL WORK CLAMP ARM SHAFT 1
60 [10009074 |74 i e A i8] SCREW 1
61 [10012553 |4 '#EZ4R024T SCREW M4 L=8 1
62 110009103 | JEATZ ek [ 2 iR 4T SCREW M4 L=16 1
63 10000943 | &I Ir] S bR BRET SCREW M5 L=8 2
64 110005490 |3 - SR [ 5 24T SCREW M5 L=10 4
65 110005139 |46 s B AL 8 AR BRET SCREW M5 L=12 4
66 110012162 |IEBhE TS5 % e85 SCREW M5 L=6 2
67 [* Y1 TIE AR UTT CLOSE CAM 1
68 110000261 |36 s BT ET Hh AWl A0 ET SHOULDER SCREW D8 H3. 2 1
69 [10000933 |45 5 b [ e iR 4] SCREW M6 L=5 1
70 |* JE A WORK CLAMP CHECK HOLDER 1
71 [10000008 | & A WORK CLAMP CHECK HOLDER 1
72 (10000961 |44 & g s WORK CLAMP CHECK SPRING 2
73 110000068 | [ & FE4Y WORK CLAMP CHECK SPRING SET PI 2
74 (10000009 |34 & e WORK CLAMP CHECK SPRING SPRING 1

14




6. NEEDLE BAR ROCKING COMPONENTS

$RE A

—36

37

39 38

15



6. 44

NEEDLE BAR ROCKING COMPONENTS

= =
1120007584 |4%% w2l AE Z1GZAG DRIVE FULL ASSY 1
2 110000996 | FEEl AT 44 Z1GZAG ROD ASM. 1
3 110000997 | $BEF/INEFT 7Z1GZAG ROD 1
4 110000983 |{EETEME SHAFT HOLDER LINK BUSH 2
5 [10000981 | % EF 4 JUNCTION SHAFT A 2
6 110000060 | {F%] 4% THRUST COLLAR D15 W1l 1
7 110012162 | $EEFHEEY P IEET SCREW M5 L=5 2
8 [10011232 [w24T SCREW M6 L=6 4
9 [10000984 [4EEHAL K ASIRAT SCREW M3X10 1
10 (10000342 [424T SCREW M4 L=10 6
11 [10000980 [4%%1 #hi iR HRET SCREW M5 L=14 1
12 110009008 | & REATIRET SCREW M6 L=18 1
13 (10012162 |[#EATAIIBET SCREW M5 L=5 4
14 110001001 | fREHRIR AT 3R SENSOR PLATE 1
15 (10000977 |4B44% 2% CLOSE SENSOR 1
16 110000059 | #EE KEFF 71GZAG LEVER REAR 1
17 [10000978 |24 HAALZEZEHR MOTOR BASE 1
18 |10000979 | #24t HhA MOTOR LEVER 1
19 [10000975 [42%1 53k AL NEEDLE SWING MOTOR ASS’Y 1
20 110009008 | #E%t HAML L MR E] SCREW M6 L=10 3
21 10000992 |25} #h2H1F 7Z1GZAG LEVER SHAFT ASM. 1
22 10000994 |42EIIKBhE IR R NUT M5 1
23 [10000995 |#2%}#i Z1GZAG LEVER SHAFT 1
24 110000993 |4B4&FIRBhAYE4ET NEEDLE SWING SENSOR ASSY 1
25 [10000954 |4&t#FiERAE NEEDLE BAR CONNECTION 1
26 [10000973 |EREREIEE] NEEDLE BAR CONNECTION 1
27 10000989 |4HHFiERAR NEEDLE BAR ROD 1
28 10011194 [3B4HiEHe SQUARE BLOCK 1
29 [10000062 |iEzhALLH E NEEDLE BAR FRAME ASSY 1
30 110000063 |1 AT #5248 NEEDLE BAR FRAME 1
31 110000982 |4H4TE NEEDLE BAR METAL 2
32 [10000974 [#2zh 504y SUPPORT SHAFT 1
33 110000998 | &R AR 2H A FRAME SUPPORT PLATE ASM. 1
34 [10000990 [#24HiE BUSHING 1
35 |10000991 |424tEE BUSHING REAR 1
36 |10000953 |%FHTF NEEDLE BAR 1
37 10002447 [Wl4F DPX5 #11¥¢ NEEDLE DPX5 #11 1
38 110000952 | &HAT 264 NEEDLE BAR BOBBIN THREAD GUIDE 1
39 [10010588 |[#l4-i24T SCREW M3 L=5 1
40 110000976 | f& B35 22 5 e AR SENSOR PLATE 1

16




7. NEEDLE THREAD TRIMMER COMPONENTS

DI 8T

17



7. LUK H

NEEDLE THREAD TRIMMER COMPONENTS

(=

(87

NO. | Part No. g Description B
1 110003215 | gk ylLdist ASSY UTT MODULE 1
2 110003248 |4 E-RING 3 1
3 110003358 |4k CABLE BAND 1
4 110002463 |12 H] NUT M4 2
5 110000994 |#2E} NUT M5 4
6 10002765 |#4[E WASHER 4. 3X9X0. 8 1
7 110000984 | WEET 44 SCREW ASM. 1
8 110003496 |HhfhiiE4T SHOULDER SCREW D6 H2. 6 1
9 110002762 |[W24T SCREW M4 L=6 2
10 110003399 | - U)ZRA% K aS 2o 54T SCREW M4 L=6 2
11 [10003298 |[#24T SCREW M4 L=8 1
12 10003399 | B4k HALERET SCREW M4 L=10 4
13 [10009037 |[#24T SCREW M4 L=12 2
14 10003881 | _EV)zkximiZE]l HEXAGON SOCKET HEAD SCREW M5X6 2
15 [10002802 |[#24T SCREW M5 L=8 2
16 [10003442 |55 i24] SCREW M5 [=8 2
17 [10002497 | FUNZ&paekfs s 1F ASSY UTT RELEASE ARM B 1
18 110003262 | FaZe AT & 24T SCREW M4 L=5 1
19 [10012162 |44 K 24T SCREW M5 L=4 2
20 [10012162 |H#24T SCREW M5 L=5 4
21 [10003256 |l dB4T SHOULDER SCREW D6 H3. 2 4
22 110002755 |#hhidg4T SHOULDER SCREW D8 H4 1
23 10003266 |ffif7iB4T SHOULDER SCREW D8 H15 3
24 110002767 |3%E SPRING 1
25 110002760 | %M THRUST COLLAR D8 W9 1
26 10002469 | EUIZE S KEA UTT ARM A 1
27 (10002766 | Fi4EEB UTT ARM A 1
28 (10003263 | U J7#44F 22 254K UTT BASE PLATE 1
29 110000021 | Y rvEeEAE UTT CAM ROLLER 2
30 [10002803 [ EYI&MNECIRAE F M #R%]  |UTT CAM ROLLER SHAFT 2
31 110002531 |13 FHR UTT RATCH PLATE 1
32 110002533 | EYIZRIAERE A UTT RELEASE ARM A 1
33 |10003297 | #A%k UTT RELEASE LEVER BASE 1
34 110003222 | % UTT Y-DRIVE SHAFT 1
35 10002751 | FVIZRAE BHs 23R UTT SENSOR BASE 1
36 110002758 | 42k % S04 UTT SUPPORT ARM SPRING 1
37 110003226 | F17)4% 3 K UTT SUPPORT SHAFT 1
38 110002764 |Fv EjHARE] UTT SUSPENSION SCREW 4 2
39 [10002763 |[Fr & K24 UTT SUSPENSION SCREW 9 1
40 (10003495 | Hhf7iE R IBET UTT SUSPENSION SHOULDER SCREW 1
41 110003441 | FUNEREREFFA UTT THREAD PULLING LINK A 1
42 110003496 | EVILRIEREATB UTT THREAD PULLING LINK B 1
43 110002566 | FI4XHR UTT X-CAM 1
44 110003223 |HhE UTT Y-DRIVE ROLLER 1
45 110003222 |%h UTT Y-DRIVE SHAFT 1
46 110003215 | F4I£kEAL UT TRIM MOTOR ASS’Y 1

18




47 110049545 | V)LV A% UT TRIM SENSOR ASS’Y 1
48 10002495 | ALk IR shAFALAE: ASSY UTT RELEASE LEVER 1
49 110002568 | Y2y 4e4HAE ASSY UTT CAM 1
50 [10002448 | b2k i be s 414t ASSY UTT THREAD PULLING ARM 1
51 10002496 | _EYI2k™ % S mgbk 44 ASSY UTT CAM ARM 1
52 10002498 | )28 R A ASSY UTT SUPPORT ARM 1
53 |10014210 | EVIZRER 1 2 2 084T SCREW M5 L=12 3
54 110002761 | 77K bR #E BUTTON SUPPORT LEVER SPRING 1
55 110002450 | F417)4 44 ASSY UTT TRIMMER 1
56 10003248 |45 E-RING 3 1
57 110000994 |#2E} NUT M5 1
58 110003399 | 24T SCREW M4 L=8 1
59 110002762 | Y] JJ A 2L 0RET SCREW M4 L=6 1
60 110003396 | % EiB4T SCREW M5 [=8 1
61 [10003261 |5 % UTT GUIDE SHAFT 1
62 10003258 |5 T B AR UTT SUSPENSION PLATE 1
63 110003260 | L AT UTT THREAD PULLING LEVER 1
64 [10003259 |4k H UTT THREAD PULLING SHAFT 1
65 110003257 | 4Lk UTT TRIMMER CLOSE SPRING 1
66 [10003223 |HhE UTT Y-DRIVE ROLLER 1
67 [10051478 |1k E Sk GUIDE PLATE 1
68 [10010685 |#Z4] SCREW M4 L=6 2

19




8. BOBBIN THREAD TRIMMER COMPONENTS
F b1 it

20



8. T &4

BOBBIN THREAD TRIMMER COMPONENTS

(=

(87

NO. | Part No. g Description B
1 |20007587 | FUIZRHHLRLLLE BTT DRIVE UNIT 1
2110001143 | FYIZmERALE ASSY BTT DRIVE CAM 1
3 110001164 | F Y0k Eshbr 4 4F ASSY BTT DRIVE LEVER 1
4 [10001012 [V)zkiEahin BTT DRIVE LINK 1
5 110001009 | FHIZk FAML 22250 BTT DRIVE UNIT BASE 1
6 110008447 |4 J)EShIRAAE ASSY BTT RELEASE LEVER 1
7 110001015 |4y JIAEBh AT BTT RELEASE LINK F 1
8 [10001014 |4y TIMEEKAT BTT RELEASE LINK R 1
9 110001024 | 1) 2R 15 ff Lo il LINK ROD 1
10 10002076 | M FS AT RRAT #2 R) NUT M4 1
11 110001146 | 5> JJ EZNRALFIRETUEEE  [NUT M5 2
12 10001022 | Rk AL LT TRIM MOTOR ASS’Y 1
13 110000984 | FUIZeAL KA IgE] 44 SCREW M3 X 10 1
14 [10010685 |15/ 2% 2 B AR R4 SCREW M4 L=6 2
15 110001010 | )Lk EHLA24ET SCREW M4 L=8 4
16 110012162 | FIZR ML FI5ET SCREW M5 L=4 2
17 (10001013 [ VIZR 185 - Co il iR ET HEXAGONAL BOLY 1
18 |10001021 | f& /4% 2235 bt SENSOR FITTING PLATE BT 1
19 [10049546 | R kit kas LT TRIM SENSOR ASS’Y 1
20 [10001029 |#24T SHOULDER SCREW D8 H10 2
21 110001124 | $49£R KB B0 I54T STOPPER PIN 1
22 [10000021 | E VR K UTT CAM ROLLER 2
23 110000919 | /L ECVRAEIELT UTT CAM ROLLER SHAFT 2
24 110001023 |4 JIFEhKATI84T SHOULDER SCREW D8 H2.9 1
25 110010554 |43 JIf& sl FRIgET SCREW M3 L=6 2
26 110025945 | F )Lk R4t THROAT PLATE BASE COMPL 1
27 (10003487 |[$44kiy PICKER 1
28 110000915 | F3RZH BT CLAMP 1
29 (10000910 | bk AR 5 BT CLAMP LEVER 1
30 |10001120 | FIREAMR BT PULLER 1
31 110001126 | 5> JIk 44 ASSY BT RELEASE ARM 1
32 110000022 | FYIZRAHFIRBIHR BT TRIMMER LINK 1
33 |10000918 | bk £k b SPRING 1
34 10000916 | E3kZRiR 4 8 K oe g4l WASHER 1
35 [10000070 [ FYILRAH M IRBNHR KIZET 4 |WASHER 1
36 110001123 | &HHR 3 OIL SHIELD 1
37 [10001017 [# 4 PLAIN WASHER 4. 3X12X1 3
38 [10001121 [ FUIZAREBEIEET 5 WASHER 4. 5X20X1 1
39 110001145 |5HHIEET SCREW M3 L=4 2
40 [10001051 |H#24T SCREW 3
41 10000041 | R J)HAFMEET SCREW M4 L=4 9
42 110000917 | _E3REL e 4] HINGE SCREW 1
43 110000071 | FUIZRAHAFIRANAR A HR4T  |SHOULDER SCREW D5 HI. 6 1
44 (10001144 | FUILRALE ISR 24T | SHOULDER SCREW D5 HI. 6 1
45 10001053 | ¥Rk MR b7 B MR AT SUSPENSTION SCREW 2
46 110001016 | F4ZRIKANHR PICKER ACTUATING LEVER 1

21




47 110001155 |5+ Joe2HAE ASSY THROAT PLATE BASE 1
48 110000072 | F )£ HR BTT LEVER 1
49 [10001127 | FY)JIEA4E ASSY BTT LOWER 1
50 110000074 |%H#R THROAT PLATE (K) 1
51 10001052 |44 tEEhk PICKER ACTUATING L LINK 1
52 [10001028 [4%42k 4 bebh PICKER BASE 1
53 |10001026 |44k i%E Feb 2 B4R PICKER BASE FITTING PLATE 1
54 110000912 | hEkR & fr 4y STOPPER A 1
55 10000913 | FEAR 5 A0 44 i BOBBIN CASE POSITIONING PLATE 1
56 110000040 | P4LREIRE] SCREW M3 L=4 1
57 |10001027 |48 23 HUIRAET SCREW M4 L=5 1
58 [10009104 [ FEAR & 1o £ RIS ET SCREW M4 L=10 2
59 [10010554 |JietR e hr g ] SCREW M4 L=6 1
60 [10001025 |44k IEHHE i8] SCREW M4 L=12 1
61 [10001010 | R Ik L2 B RIEE] SCREW M5 L=8 3
62 [10001125 |#24T SHOULDER SCREW D8 H2.9 4
63 10000918 [ F3R&kbR T SPRING 1
64 110001020 | %4 FF R4 SAFETY SWITCH PRESSING PLATE 1
65 110009529 | %4 A HRIEET SCREW 1
66 [10002076 |PHLIERE AIRETIREE  |NUT M4 1
67 [10001029 | $42ki&E R IgET SHOULDER SCREW D8 H10 1
68 [10001053 |P4&ktEShHACIRAT SUSPENSION SCREW 2
69 110001018 | $4284% s iR S IgET STOPPER PIN 1
70 |10001137 |y &4 OIL TANK ASM. 1
71 |10000073 |8 & AR OIL TANK PLATE 1
72 (10001135 [wh & 4I4FI2%] SCREW 6
73 110000911 | $42&EFEHEIAR PICKER BASE STOPPER 1
74 (10000039 [ £ 22 % KAZET STUD 1
75 [10001011 [ & 2 4 igsT STUD 1
76 110000914 | BEAR AL HE BTT SPACER 1
77 10001012 |[¥1Z4E30iR TANGENTIAL DRIVE PLATE 1

22




9.CLOTH CUTTING KNIFE COMPONENTS

Eies

0%07]

23



9. V)45 7] B4

CLOTH CUTTING KNIFE COMPONENTS

5

(SR

NO. | Part No. ik Description Hi
1110041709 | D45 J] AP HLAL KNIFE MOTOR ASS’Y 1
2 110009103 | HLALIH 52 42 4T SCREW M4 1=16 4
3 110039445 | HiHL %% 40 MOTOR BRACKET 1
4110000860 | HHL 72 B8 [ 5 W2 4T SCREW M5 L=12 4
5 (10039439 [EH1ERF)H MOTOR DRIVE BLOCK 1
6 [10012162 [424T SCREW M5 L=5 2
7 10005139 | BRBHR [ e EET SCREW M5 L=12 1
8 110039441 | HAMLERE) AT 44 CONNECTING ROD ASSEMBLY 1
9 [10000981 [ ATl iR BELL CRANK SHAFT 1
10 10039440 | ) J] 4l feAs: KNIFE CONNECTING SHAFT 1
11 10001159 |iEREkE42%T SCREW 1
12 (10051906 |1 J]%h S A4 CUTTER SHAFT GUIDE POST 1
13 [10000863 |[#24T SCREW M4 L=12 1
14 10002760 |%H SHRINK-RING 1
15 [10003216 |[W24T SCREW 2
16 110001185 | i J) B4k & KNIFE BAR BUSH 1
17 10001169 | 47)45 JJ B KNIFE BAR 1
18 [10001181 | V)45 JJ 4k~ & KNIFE BAR LOWER BUSHING 1
19 110051994 | V45 J1 S Mgt 1F RAG KNIFE GUIDE SLIDER ASSEMBLY 1
20 110003399 |5 R HERE] SCREW M4 L=8 2
21 110009668 |5+ BEAD FLANGE 1
22 (10001180 | V141 JI3RENEE KNIFE BAR BASE 1
23 10011824 | V)4 J)BRE)BEARET SCREW M6 L1=12 1
24 (10001160 | V145 J122 KNIFE FITTING BASE 1
25 110005139 | VA TR M8%T SCREW 1
26 | DIt 7] KNIFE 1
27 110002765 | P)An JIWEET WASHER 4. 3X9X0. 8 1
28 10001189 | Y41 JIWE4T HEXAGONAL BOLT 1

24




10. ACCESSORIE PART COMPONENTS

URER

25



10. fH

ACCESSORIES PART COMPONENTS

= =
1 |10001177 |#L3kE % ACCESSORIE BAG 1
2 10013185 [/NiE22T)5% SCREW DRIVER, SMALL 1
3 110010995 |42 ] SCREW DRIVER, MIDDLE 1
4 110000880 |#&:0» BOBBIN 3
5 110002447 |HlEte EEEDLE DPX5 #11 #14 1
6 [10009685 |HNNFAIRTF HEXAGONAL WRENCH KEY 1
7 110009689 | /SHAIRT HEXAGONAL WRENCH KEY 1
8 110006373 |/INHiAziE OILER CAP 1
9 110014203 |&4y LINK 1
10 [10000167 | PiHRIT 284+ THREAD GUIDE BAR 1
11 ]10003357 | Ji et SIRET B T RUBBER CUSHION (B) 4
12 10012456 |%5% CONNECTING ROD 1
13 (20007589 |#HiBhAL 5 4H4F AUXILIARY TABKE COMPL. 1
14 120006740 |HiEhHLG AUXILIARY TABLE 1
15 (10002394 |4 BIHL & Z2EHR INSTALLING PLATE 2
16 [10001095 |4 BINL G LR/ NIEET SCREW 11/64-40 L=4.8 4
17 (10003402 |HiBIHL G e 3ERORIRET SCREW M6 L=10 2
18 |[* YA ] KNIFE 1 1
19 110013294 |/piiae OILER 1
20 110004455 |ihi%H DEFRIX OIL NO. 1(600CC) 1
21 |* i ] KNIFE 5/8 1
22 |* YA ] KNIFE 3/8 1
23 110001174 |k HOOK TIMING GAUGE, K 1
24 20000415 | BRI By 3 S 20 4 ASSY SAFETY PLATE 1
25 10001338 | Z24=hR SAFETY PLATE FITTING BASE 2
26 [10011636 [Z4HR SAFETY PLATE 1
27 110001339 |z 4tR4HAE SAFETY PLATE INSTALLING PLATE 1
28 110011678 |z 4HR 30 SAFETY PLATE RETURN SPRING 1
29 10002880 | M B A1 4 SPRING PIN 2X6 2
30 |10011570 | Z24=HRAB%] SCREW 11/64-40 1=7 1
31 [10003399 |24t EiRE]T SCREW M4 L=6 1
32 |10000100 | Flifor SRET R LE NUT 11/64-40 2
33 110011680 | %z 4B MRE] # WASHER 4. 5X10X0. 8 1
34 [10011677 |72 W EMATIEET HINGE SCREW D=6 H=10. 2 1
35 110011633 | 35 &2 A7 45 TENSION SPRING RACK B 1
36 |10011682 | B Ar4siE Rt NUT 3/16-28 1
37 110001289 | AT MEET # H WASHER 7. 4X10X0. 8 1
38 120007590 | BERHITT K 2H 4 ASSY 4 POSION PEDAL 1
39 110004701 | BAIIIT 48 PEDAL FRAME 1
40 10011634 |#5HIT5% PEDAL FRAME 1
41 110011631 | BSHEIIT e 5 5 SPRING 1
42 10011647 [ BT S 484] SCREW 1
43 110022510 |4k CABLE CLAMP 1
44 110011754 |4 Jei24T SCREW 1
45 110025146 | BEHHIT A% BAs HL 28 WIRE 1
46 110025662 |15/ PHOTO SENOR 2

26




47 (10011199 [ % /B8 [l e WB 5T 41 SCREW 3
48 110010994 | KhB42J]v¢ SCREW DRIVER, LARGE 1
49 10004247 |8% 1404 TWEEZERS COMPONENT 1
50 |* JE A WORK CLAMP CHECK HOLDER 1
51 10011749 | W3k AT HEAD SUPPORT BAR 4
52 10003832 [JEAR B EIZET HEXAGON BOLT 4
53 |10003875 | HEHLLRIRET A1 BOLT 1
54 110003395 | )i Hagi BB ET $4 WASHER 6. 1X18. 5X2 4
55 110008323 | B I K 2 S AR IEET WOOD SCREW D=4.8 L=20 2
56 [10003078 | Jec E i K EHF NUT M6 8
57 [10050264 [Z1F Mt v PARTS MANUAL 1
57 110037832 | HL4% 1B 45 v ELECTRIC CONTROL SPECIFICATION 1

27




| 1. THREAD STAND COMPONENTS

OB Sl

--%----..-I-)IEﬁg-Il_II:TI-()-E------;ﬁ;-EiI

i
R il

5

Nk M 0 Y.

FF 5

THREAD STAND ASM.

10007130

1

28



12. CONTROL BOX COMPONENTS
W, 153

29



12, B4

CONTROL BOX COMPONENTS

F5 5 ik Description B
NO. Part No.
1 |20014461 |HixZR% CONTROL BOX 1
2 10041710 |3tk CONTROL BOX ASSEMBLY 1
3 10001298 |HyEITx POWER SWITCH 1
4 110008323 | HJEIT I 4BET SCREW 2
5 110025131 | MLk BAR HEAD ADAPTER PLATE 1
6 [10008323 [#efF & 23R4T SCREW 2
7 10025126 |#AE G OPERATION BOX 1
8 110048837 |L7254k%% 1725 CABLE 1
9 110048838 |L724-14k%% L724-1 CABLE 1
10 10041759 |L7094:%% 709 CABLE 1
11 10049550 [L437 22k 45 1.437 DISCONNECTION DETECTION CABLE 1

30




LM

B4 kL5

9. 5mmtJ] JJ 10001092

12. TmmJ) 7] 10001086

15. 9mm1J) 7 10001093

25. 4mmtJ) 7] 10001192

5 X 35 % 2 10006179

5 X 70 & {2044 10028680

5X 100 & JH12H 44 10028685

KA /NEF AR TR 10051479

A FRUES (IR A (k) KL (k)

J 2 A 10004529 10040941 10007119
ik 10000074 10040936 10000074
XK 10000020 10042066 10007084
15 548 10000944 10000944 10007086
JE A 7] SR 10000942 10000942 10007085
HUITIE AR 10000941 10000941 10007079

31




NTD7701
4-Needle, 6-Thread Flat-Seamer,
Feed-Off-The-Arm Machine

MT4506P-064
6-Needle Double Chain Stitch Machine

UHU9304/TR025

Automatic chain cutter device direct-drive
cylinder bed top feed overlock fitted with
labor-saving rib folder

CXM2085-0-356M

Attaching Pre-Closed Flat Knit Elastic Band

Onto Waists Of Tubular Goods

(With Right Knife, Rear Puller & Chips Suction Pipe)

(. B (D B IRAT]
CHING CHI MACHINE CO., LTD.

The specification and / or appearences of the equipment described
in this catalogue are subject to be changed without prior notice.

FERFMGER HBHMHK R AR EMES MBERZIMNE S AEEFEX BB AR SHEES-




	封面（正）
	新5780机械操作说明书
	零件样本目录
	01机壳部件I
	01机壳部件I(表格).pdf
	02机壳部件II
	02机壳部件II(表格)
	03上轴部件
	03上轴部件(表格)
	04下轴部件
	04下轴部件(表格)
	05压脚、送料部件
	05压脚、送料部件(表格)
	06摆针部件
	06摆针部件(表格)
	07上切线部件
	07上切线部件(表格)
	08下切线部件
	08下切线部件(表格)
	09切布刀部件
	09切布刀部件（表格）
	10附件
	10附件(表格)
	11过线架部件
	12电控部件
	12电控部件(表格)
	专用件表
	封面（反）



